



STPL

**STEDRANT TECHNOCLINIC PVT. LTD.**  
**(Construction Materials Testing Laboratory)**

Lab: # 39/5, Govardhan Garden, J C Industrial Area, Yelechenahalli, off. Kanakapura Main Road,  
Bangalore - 560062. Ph.: 080 26860348. E-mail : labblr@stedrant.com CIN: U74999KA2017PTC100477  
GST No.: 29AAYCS1231L1ZQ www.stedrant.com

DOC: STPL/RF/05/SS-01

Page 1 of 1

Ref: STPL/JO/125/Jul/2021-22/AS/2  
Test Order dated: 09.07.2021

Date : 14.07.2021

M/s Somani Wires,  
Part II Survey # 24/P16,  
#102, Seethanayakanahalli, Lakkur Hobli,  
Malur Taluk, Kolar – 563 160.

**CHEMICAL TEST REPORT ON STRUCTURAL STEEL SAMPLES**

Source of sample for testing : Sample supplied by the customer  
Date of receipt of the tests sample : 07.07.2021  
Customer's Reference : Letter dated: 08.07.2021  
No of sample tested : 1 (one)  
Date of test : 14.07.2021  
Sample Details # : STARK STEEL ROD  
Condition of samples : Satisfactory  
Test Method : IS:8811-1998 (Reaffirmed 2018)

Sl No	Dia. # (mm)	Carbon (%)	Sulphur (%)	Phosphorus (%)	Manganese (%)	Silicon (%)	Sulphur + Phosphorus (%)	CE (%)
1	5.20	0.779	0.021	0.021	0.689	0.204	0.042	0.89

# As furnished by the customer.

- Note: 1. The results relate only to the items tested.  
2. Report shall not be reproduced except in full, without the written approval of the lab.  
3. Any correction invalidates this report.

for **STEDRANT TECHNOCLINIC PVT. LTD.**

*Radhakrishna*  
14/7/2021

End of the report

 **Radhakrishna**  
Manager-Lab